Hunting Beast Gear Assembly

9" Mini Platform

12" Mini Platform

Parts List

A. (1) 9” Mini Platform or 12” Mini Platform
B. (2) 2" Grade 8 Soc Head Bolt

C.(2) 1-1/4" Grade 8 Soc Head Bolt

D. (2) 2" Grade 8 Hex Head Bolt

E. (2) 1" Stick End Caps

F. (6) Grade 8 Lock Nuts

G. (1) 3/16" Allen Wrench

Assembly Notes \ Instructions

9” Mini Platform Install

Top Side Stick Install

1. Slide Mini Platform over Climbing Stick Tube (X)

2. Ensure the 45° angle of the platform points up or aligns
with the top edge pointing towards the tree. (2Z)

3. Install the 1-1/4” Grade 8 Soc Head Bolt (A)

4. Install the 2” Grade 8 Hex Head Bolt (B)

5. Install stick End Cap (C)

Bottom Side Stick Install

1. Slide Mini Platform over Climbing Stick Tube (X)

2. Ensure the 45° angle of the platform points up or aligns
with the top edge pointing towards the tree. (Z)

3. Install the 2” Grade 8 Soc Head Bolt (D)

4. Install the 2” Grade 8 Hex Head Bolt (E)

5. Install stick End Cap (G)

12” Mini Platform Install

Top Side Stick Install

1. Slide Mini Platform over Climbing Stick Tube (X)

2. Ensure the 45° angle of the platform points up or aligns
with the top edge pointing towards the tree. (Z)

3. Install the 1-1/4” Grade 8 Soc Head Bolt (H)

4. Install the 2” Grade 8 Soc Head Bolt (l)

5. Install stick End Cap (J)

Bottom Side Stick Install

1. Slide Mini Platform over Climbing Stick Tube (X)

2. Ensure the 45° angle of the platform points up or aligns
with the top edge pointing towards the tree. (2Z)

3. Install the 2” Grade 8 Soc Head Bolt (K)

4. Install the 2” Grade 8 Soc Head Bolt (L)

5. Install stick End Cap (M)

Tools Needed
1. 3/16 Allen Wrench - Used to install Soc Head Bolts

WARNING: failure to follow all warnings listed could result in serious injury or death
WARNING: Do not use without full body harness (Fall Arrest System) that meets
requirements of Test Method F2337.

WARNING: Do not use before reading all instructions

WARNING: Maximum weight capacity is 300 Ibs

BGCS89827, BGCSNO89827, BGCS89826, BGCSNO89826

Hunting Beast Gear P.O. Box 139 Lannon, WI 53046 262-293-6412
Instructions are available at www.huntingbeastgear.com

9” Mini Platform Install 12” Mini Platform Install

o

PEPEEED N
TeRRRRE - s
PEPEEPE
PeeeRRG s iy

=
L]

Cn,

FPEEFEEREEEES
= e E%

FEEEECEEEECEE
b= = B E alsEa s B I,

(X)

(D)

11 MM or 7/16 Socket - Used to install lock nuts and Hex Head Bolts

2.
3. Rubber Mallet - Used to install End Caps
4. 11 MM or 7/16 wrench


MARIO
Line

MARIO
Line


	Untitled
	Untitled



